

Test Report

No.: SZTYR090612880/TS-01

Date: JUN 18, 2009

Page 1 of 4

GMG PUBLISHING CORP. GALISON BOOKS
28 WEST 44TH STREET SUITE 1411-12,
NEW YORK, NY10036

The following samples were submitted and identified by/on behalf of the client as:

Name of Product/Item : CLASSIC CARS 100 PCS PUZZLE, MONSTERS 100 PCS PUZZLE
Details of Sample Received : 2 STYLES ASSORTED PUZZLE SETS, EACH CONTAINS: 1 METAL BOX AND 100 PIECE OF PUZZLE CARDS.
Sample Quantity : 4 PCS
Docno : DSP003911
Style / Item No. : 978-0-7353-2569-2, 978-0-7353-2466-4
Buyer : G050--GALISON & MUDPUPPY PRESS
Country of Destination : USA
Labeled Age Grading : 6 YEARS AND UP
Requested Age Grading : 6+
Age Group Applied in Testing : OVER 6 YEARS
Sample Receiving Date : JUN 01, 2009
Further Information Date : JUN 16, 2009
Testing Period : JUN 01, 2009 TO JUN 18, 2009

TEST REQUESTED : For compliance with the test requirement of ASTM F963-08 Standard Consumer Safety Specification on Toy Safety.
RESULTS : Details please refer to next page.
CONCLUSION : The submitted samples comply with the requested test requirements.

Signed for and on behalf of
SGS-CSTC Ltd.



Zhang Wei, Merry
Section Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, independence and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Report

No.: SZTYR090612880/TS-01

Date: JUN 18, 2009

Page 2 of 4

ASTM F963 - 08

AS SPECIFIED IN ASTM F963-08 STANDARD CONSUMER SAFETY SPECIFICATION ON TOYS SAFETY.

<u>Clause</u>	<u>Description</u>	<u>Result</u>
4.	<u>Safety Requirements</u>	
4.1	Material Quality **.....	<u>Pass</u>
4.2	Flammability Test.....	<u>Pass</u> <u>(See Note 1)</u>
4.3	Toxicology	
4.3.5	Paint & Similar Surface-coating Material.....	<u>Pass</u> <u>(See Note 2)</u>
4.7	Accessible Edges.....	<u>Pass</u>
4.9	Accessible Points.....	<u>Pass</u>
4.11	Nails & Fasteners.....	<u>Pass</u>
4.12	Packaging Film.....	<u>Pass</u>
5.	<u>Safety Labeling Requirements</u>	
5.2	Age Grading Labeling.....	<u>Pass</u>
7.	<u>Producer's Markings</u>	
7.1	Producer's Markings.....	<u>Pass</u>
8.	<u>Test Method</u>	
8.5	Normal Use Testing.....	<u>Pass</u>
8.7	Impact Test.....	<u>Pass</u>
8.8	Torque Test.....	<u>Pass</u>
8.9	Tension Test.....	<u>Pass</u>
8.10	Compression Test.....	<u>Pass</u>

**Visual Examination

Note 1 :

Flammability Test (Clause 4.2)

Flammability Test on Solid

<u>Sample</u>	<u>Burning Rate (inch/sec)</u>	<u>Limit (inch/sec)</u>
CLASSIC CARS 100 PCS PUZZLE, MONSTERS 100 PCS PUZZLE	DNI	0.1

- DNI = Did Not Ignite

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issuance only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No.: SZTYR090612880/TS-01

Date: JUN 18, 2009

Page 3 of 4

Note 2 :

Paint & Similar Surface-coating Material (Clause 4.3.5)

ASTM F963-08 - Heavy Metals Analysis : Total Lead (Clause 4.3.5.1)

TOTAL LEAD CONTENT - SAMPLES WERE DIGESTED IN NITRIC ACID (1+1) AND CONCENTRATED HYDROCHLORIC ACID BY MICROWAVE DIGESTION SYSTEM.

ANALYSIS WAS PERFORMED BY ATOMIC ABSORPTION SPECTROMETER.

Specimen Description	Total Pb Result (mg/kg)	Limit (mg/kg)
1. Transparent lacquer coating on metal box	< 10	600
2. Multi-color coating on metal box	< 10	600
3. Multi-color coating on paper card (Game card)	23	600

- < = Less than
- Results shown are of the total weight of dry sample.
- Results of specimen No.1-No.3 are copied from report No. SZTYR090631894/LP.

ASTM F963-08 - Heavy Metals Analysis : Soluble Heavy Metal (Clause 4.3.5.2)

SOLUBLE HEAVY METALS CONTENTS - SAMPLES WERE EXTRACTED BY DILUTE HYDROCHLORIC ACID IN ACCORDANCE WITH ASTM F963-08 (CLAUSE 8.3).

ANALYSIS WAS PERFORMED BY INDUCTIVELY COUPLED PLASMA ATOMIC EMISSION SPECTROMETER.

Element	Pb	Sb	As	Ba	Cd	Cr	Hg	Se
Soluble Limit (mg/kg)	90	60	25	1000	75	60	60	500
Specimen Description	Adjusted Soluble Result (mg/kg)							
1. Transparent lacquer coating on metal box	<5	<5	<5	<10	<5	<5	<6.7	<10
2. Multi-color coating on metal box	<5	<5	<5	<10	<5	<5	<6.7	<10
3. Multi-color coating on paper card (Game card)	<5	<5	<5	<10	<5	<5	<6.7	<10

- < = Less than
- Results of soluble elements shown are of the adjusted analytical results.
- Results of specimen No.1-No.3 are copied from report No. SZTYR090612881/TS.

N.B. : - Only applicable clauses were shown.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No.: SZTYR090612880/TS-01

Date: JUN 18, 2009

Page 4 of 4

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.